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NONWOVEN FABRIC TENSILE STRENGTH AND ELONGATION TEST REPORT (CD)

XK AV SUNSHINE it =
1 EL S FR 176/ ek Material: 17gsm/ white 3%UV i 36 H #7: 5012-6-95  Date: 2012-6-25
R 20 00 CTest temperature: 30°  RKH . 100. 00 mm/min testing speed
AR HEA:  FZ/T 60005-91  Test stardard b Hh: 100.00 mm Scale distance
W R o mER Test Person
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Width Thickness  Tensile strength Flongation MD/CM
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000 | o000 |  ie32 | i1 | @ oo
50.00 | 000 [ 1938 | 109 | # co
3 | 5000 | o000 | 1961 | 114 | B co
50.00 |  0.00 18. 41 9 | #®m o
50.00 |  0.00 19. 06 89 B oo
B 4fi: MAXVALUE 19. 61 121. 09
m/ME: MINVALUE 18. 41 89. 24
br#EZ. Standard deviation 46 12 58
S, Average value‘ 19 16 106. 66
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NONWOVEN FABRIC TENSILE STRENGTH AND ELONGATION TEST REPORT (MD)

JERL AL SUNSHINE W =,
MR 2R 176/ /uvay  Material: 17gsm/ white 3%UViR 58 H 3, 9012-6-95 Date: 2012-6-25
AR A - 20. 00 C Test temperature: 30° KB H AT - 100. 00 mm/min (©€StiNg speed
WREAFHE:  FZ/T 60005-91  Test stardard b EA. 100.00  mm Scale distance
WR R ogeg Test Person
&t | |
Width Thickness  Tensile strength Elongation MD/CM
B ) FERE 47 455 /7
No

50. 00 26. 49 115 4\ MD
50.00 28. 26 I5
50. 00 27. 22 129
B NK{H: MAXVALUE 28. 84 131. 14
‘%lj‘\ﬁ: MIN VALUE 26. 49 119217
PRt 2= Standard deviation Qg5 8 73
FHfE:  Average value 27. 57 120. 42
w W w B - ? o
-2
30 e
e R T 4
e **"W#MH ,_r-—'-—""""'_‘_z: B i "
25 T - PR oo o .
,_J;ﬁ;;faifﬂ__ff—‘“r |
20 T "
L | & )

15 30 45 60 75 o0 105 120 135 150



	test report(CD).pdf
	test report(MD)

